Element RC Enduro Axle Kit

Agotado

Notificarme cuando vuelva a estar disponible

Compra Segura y Envios Rapidos 

  • Hasta 6 cuotas sin interés con Mercado Pago
  • Compras antes de la 1PM enviadas el mismo día
Compra Segura Garantizada

Código: ASC42077 Categoría:

Element RC Enduro Axle Kit. This kit includes the components and hardware needed to build one complete front axle housing – OR – one complete rear axle housing.

NOTE: Ring gear, pinion gear, diff cover and hardware are required to build two complete axles.

Includes:

  • (1) Assembly instructions
  • (1) CR10 Axle Housing
  • (2) CR10 Axle Mount (Outer)
  • (1) CR10 Axle Housing (Front)
  • (1) CR10 Axle Housing (Rear)
  • (1) CR10 Caster Block (Left)
  • (1) CR10 Caster Block (Right)
  • (2) CR10 Steering Spindle
  • (1) CR10 Steering Plate (BTA-Left)
  • (1) CR10 Steering Plate (BTA-Right
  • (1) CR10 Ring Gear [30T]
  • (1) CR10 Pinion Gear [8T]
  • (2) CR10 Universal (Front)
  • (2) CR10 Drive Shaft (Rear)
  • (4) CR10 Wheel Hex, Composite
  • (4) Shoulder Screw [M3x4x10mm]
  • (2) M2.5×0.45x16mm SHCS (Black)
  • (4) M2.5×0.45x14mm SHCS (Black)
  • (2) M3x14mm BHCS (Black)
  • (4) M3x0.5x12mm BHCS (Black)
  • (4) M3x0.5x6mm BHCS (Black)
  • (2) CR10 Drive Shaft Pin [2x11mm]
  • (6) Rubber Sealed Ball Bearing [5x
  • (2) Ball Bearing [7x14x3.5mm]
  • (2) Ball Bearing (Rubber Shielded)